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Client :

Advaniage Flooring

16 Gibbs Street
Arundel QLD 4214

TEST REPORT

Test Number
Issue Date

Print Date

21-003709
15/09/2021
16/09/2021

Sample Description

Clienis Ref :

"Ultimate Planks"

Flooring planks

Colour ;
End Use :

Nominal Composition ;

Timber effect
Fieoring

PVC with PU coating

AS 150 9239.1-2003

249506

53075

Reaction to Fire Tests for Floarings. Determination of the Burning Behaviour using a
Radiant Heat Source

Date of Sample Arrival 22-07-2021

Date Tested 13-08-2021

CHF Value 1 2 3
Length 10.0 - -
Width 10.0 10.0 10.0
Smcke Value 1 2 3
Length 27 - -
Width 50 79 45
Meiting

Mean
T W
100 KWim?

Mean

- %.min

58  %.min

Yes
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Samples and their identifylng descriplions have been provided by the clisnt unless otherwise stated. AWTA
Lt makes no wamanty, implied or olherwise, as {o ihe source of the testad samples. The above test resuilts
rafate only 1o the samgle or samples lested. This dosument shalt not be reproduced except in full and shall
be rendered void if amended or allered. This document. the names AWTA Preduct Testing and AWTA Ltd
may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Dicector of AWTA Lid -

Chris Campbelt
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